
 
 

Environmental Defense Sciences 

 
48 S. Chester Avenue, Ste. 200, Pasadena, CA  91106   Tel: 626-744-1766   Fax: 626-304-9427 

 
 

 

EXPERT REPORT 
 

Ericson John List, Ph.D., P.E. (CA, NV) 
 

Hawai’i Wildlife Fund, et al., v. County of Maui, CIV. No. 12-00198 
 

March 9, 2015 
 

1.  Introduction 
 
This expert report has two purposes: (a) to present the rationale for a National Pollutant Discharge 
Elimination System (NPDES) permit for the discharge of tertiary treated wastewater from the County 
of Maui (County) Lahaina Wastewater Treatment Facility (LWRF) through underground injection 
control (UIC) wells to groundwater that flows to the Pacific Ocean and provide an exemplary NPDES 
[...]
(c) If the noncompliance has not been corrected, the anticipated period over 

which it is expected to continue; and  
 

(d) Steps taken or planned to reduce, eliminate, and prevent reoccurrence of 
the noncompliance. 

 
The Director may waive the written report on a case-by-case basis if the oral 
report has been received within 24 hours.  

 
b. 24-Hour Reporting  

 
The Permittee or its duly authorized representative shall orally report any other 
noncompliance as described in Part D.2.a.(2) within 24-hours of the time the 



PART D 
DRAFT PERMIT NO. HI 0000___ 
Page 20 
 

FINAL PERMIT 
(DATE TO BE DETERMINED) 

Permittee or its duly authorized representative becomes aware of the 
circumstances. Written submission shall be described as above in Part D.2.a.(3). The 
Director may waive the written report on a case-by-case basis.  

 
3. Planned Changes 

 
Any planned physical alterations or additions to the permitted facility, not covered by 
Standard Condition 16.a.(1), (2) or (3) shall be reported to the Director on a quarterly 
basis. 
 

4. Types of Sample 
 
a. "Grab sample” means an individual sample collected at a randomly-selected time 

over a period not exceeding 15 minutes. 
 

b. "Composite sample” means a combination of at least eight (8) sample aliquots, 
collected at periodic intervals during the operating hours of the facility over a 24-
hour period. The composite must be flow proportional; either the time interval 
between each aliquot or the volume of each aliquot must be proportional to either 
the stream flow at the time of sampling or the total stream flow since the collection 
of the previous aliquot. Aliquots may be collected manually or automatically.  

 
  



PART E 
DRAFT PERMIT NO. HI 0000___ 
Page 21 
 

FINAL PERMIT 
(DATE TO BE DETERMINED) 

E. OTHER REQUIREMENTS  
 

1. Schedule of Submission 
 
a. Effluent and Receiving Water Monitoring Programs 

 
(1) Effluent Monitoring Program 

 
Within 30 calendar days after the effective date of this permit, the Permittee 
shall submit an Effluent Monitoring Program which complies with Part A of this 
permit to the Director for approval.  

 
(2) Receiving Water Monitoring Program 

 
Within 60 calendar days after the effective date of this permit, the Permittee 
shall submit a Receiving Water Monitoring Program which complies with Part 
C.5 of this permit to the Director for approval.  

 
(3) The Programs(s) shall include at a minimum, but not be limited to the following: 

 
(a) Sampling location map; 
(b) Sample holding time; 
(c) Preservation techniques; 
(d) Test method and method detection level; and 
(e) Quality control measures. 
 
The DOH reserves the right to require the Permittee to revise the approved 
program, as appropriate, pursuant toward compliance with the terms and 
conditions of this permit. 
 
Monitoring shall be conducted according to test procedures approved under 40 
CFR 136 with detection limits low enough to measure the compliance with Parts 
A and C of this permit. For cases where the discharge limitation is below the 
lowest detection limit of the appropriate test procedure, the compliance shall 
be based upon the lowest detection limit of the method. 
 
If a test method has not been promulgated for a particular constituent, the 
Permittee may use any suitable method for measuring the level of the 
constituent in the discharge provided the Permittee submit a description of the 
method or a reference to a published method.  



PART E 
DRAFT PERMIT NO. HI 0000___ 
Page 22 
 

FINAL PERMIT 
(DATE TO BE DETERMINED) 

b. By January 31st of each year, the Permittee shall submit to the Director a report of 
the previous year’s monthly average discharge of tertiary treated effluent in million 
gallons/day (mgd). 
 

c. Within 60 calendar days after the effective date of the permit, the Permittee shall 
submit a receiving water bottom biological communities monitoring program 
detailing the requirements in accordance with Part C.5.d to the Director for 
approval. 

 
d. Within 60 calendar days after the effective date of the permit, the Permittee shall 

submit an initial investigation TRE workplan in accordance with Part B.5 to the 
Director. 

 
2. Schedule of Maintenance 

 
The Permittee shall submit a schedule for approval by the Director at least fourteen (14) 
days prior to any maintenance of facilities, which might result in exceedance of effluent 
limitations. The schedule shall contain a description of the maintenance and its reason; 
the period of maintenance, including exact dates and times; and steps taken or planned 
to reduce, eliminate, and prevent occurrence of noncompliance. 
 

3. Onshore or Offshore Construction 
 
This permit does not authorize or approve the construction of any onshore or offshore 
physical structures or facilities or the undertaking of any work in any waters of the 
United States. 
 

4. Remedy or Penalty 
 
Nothing in this permit waives any remedy or penalty applicable under Hawaii Revised 
Statutes, Chapter 342D.  

 
 



PART F 
DRAFT PERMIT NO. HI 0000___ 
Page 23 
 

FINAL PERMIT 
(DATE TO BE DETERMINED) 

F. LOCATION AND ZOM (ZM-XXX) MAPS  
 

 
Figure 1 – Location Map 

 



PART F 
DRAFT PERMIT NO. HI 0000___ 
Page 24 
 

FINAL PERMIT 
(DATE TO BE DETERMINED) 

 
Figure 2 – Zone of Mixing (ZM-XXX) 

 



PART F 
DRAFT PERMIT NO. HI 0000___ 
Page 25 
 

FINAL PERMIT 
(DATE TO BE DETERMINED) 



PART F 
DRAFT PERMIT NO. HI 0000___ 
Page 26 
 

FINAL PERMIT 
(DATE TO BE DETERMINED) 

Figure 3 – Facility Site Drawing 



PART F 
DRAFT PERMIT NO. HI 0000___ 
Page 27 
 

FINAL PERMIT 
(DATE TO BE DETERMINED) 

 
Figure 4 – Facility Process Flow Diagram 

 
 
 



PART F 
DRAFT PERMIT NO. HI 0000___ 
Page 28 
 

FINAL PERMIT 
(DATE TO BE DETERMINED) 

Figure 5 – Facility Water Flow Schematic 
 
[TO BE ADDED] 

80116.000002 EMF_US 54702168v2 



EXHIBIT 2 

 FACT SHEET 

 
APPLICATION FOR NATIONAL POLLUTANT DISCHARGE ELIMINATION 
SYSTEM (NPDES) PERMIT AND ZONE OF MIXING (ZOM) TO 
DISCHARGE TO THE PACIFIC OCEAN WATERS OF THE UNITED STATES 

 

 

 
 
 

  



 

Environmental Defense Sciences  Page  2 

Table of Contents 
 

 

A. Permit Information 4 

B. Facility Setting 5 

B.1 Facility Operation and Location 5 

B.2 Receiving Waters 6 

B.3 Ocean Discharge Criteria 6 

B.4 Impaired Water Bodies on CWA 303(d) List 6 

B.5 Summary of Existing Requirements and Self-Monitoring Report Data 7 

B.5.a Effluent Monitoring Required by the UIC Permits 7 

B.5.b LWRF Effluent Monitoring Data 12 

C. Applicable Plans, Policies, and Regulations 13 

C.1 Hawaii Administrative Rules, Chapter 11-54 13 

C.2 Hawaii Administrative Rules, Chapter 11-55 13 

C.3 Hawaii Administrative Rules, Chapter 11-62 13 

C.4 State Toxics Control Program 14 

D. Rationale for Effluent Limitations and Discharge Specifications 14 

D.1 Technology-Based Effluent Limitations 15 

D.1.a Scope and Authority 15 

D.1.b Applicable Technology-Based Effluent Limitations 15 

D.2 Water Quality-Based Effluent Limitations (WQBELs) 17 

D.2.a Scope and Authority 17 

D.2.b Applicable Water Quality Standards 17 

D.2.c Determining the Need for WQBELs 18 

D.2.d WQBEL Calculations 23 

D.2.e Whole Effluent Toxicity (WET) 24 

E. Rationale for Receiving Water and Zone of Mixing Requirements 25 

E.1 Summary of Receiving Water Monitoring Data 25 

E.2 Proposed Receiving Water Limitations 27 

E.2.a Basic Water Quality Criteria Applicable to All Waters 27 

E.2.b Specific Criteria for “Class A Wet Open Coastal Waters” 27 

E.3 Zone of Mixing 28 

F. Rationale for Monitoring and Reporting Requirements 29 



 

Environmental Defense Sciences  Page  3 

F.1 Effluent Monitoring 30 

F.1.a Tertiary Treated Domestic Wastewater, Monitoring Location INT-001 and INT-002 30 

F.2 Whole Effluent Toxicity Monitoring 30 

F.3 Receiving Water Quality Monitoring Requirements 30 

F.4 Other Monitoring Requirements 31 

F.4.a Effluent and Receiving Water Monitoring Programs 31 

F.4.b Bottom Biological Communities Monitoring Program 31 

G. Rationale for Provisions 31 

G.1 Standard Provisions 31 

G.2 Monitoring and Reporting Requirements 31 

G.3 Special Provisions 31 

G.3.a Reopener Provisions 31 

G.3.b Special Studies and Additional Monitoring Requirements 32 

H. Public Participation 32 

 
 
  



 

Environmental Defense Sciences  Page  4 

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for 
the requirements of the draft permit. 
 

A. Permit Information 
 
The following table summarizes administrative information related to the Lahaina Wastewater 
Reclamation Facility (LWRF) operated by the County of Maui. 
 

Table 1 – Facility information 

Permittee  County of Maui – Wastewater Reclamation Division 
Name of Facility  Lahaina Wastewater Reclamation Facility 

Facility Address  3300 Honoapiilani Highway 
Lahaina, Hawaii 96761-9413 

Facility Contact, Title, and Phone  TBD, Plant Supervisor, (808) 661-8460 

Authorized Person to Sign and 
Submit Reports  TBD 

Mailing Address  3300 Honoapiilani Highway 
Lahaina, Hawaii 96761-9413 

Billing Address  Same as above 
Type of Facility  Publicly owned treatment works (POTW) 
Pretreatment Program  NA 
Reclamation Requirements  Producer 
Facility Permitted Flow 9 mgd Average Dry Weather Flow (ADWF) 
Facility Design Flow 9 mgd ADWF 
Receiving Waters  Pacific Ocean 
Receiving Water Type  Marine 

Receiving Water Classification  Class A Wet Open Coastal Waters 
(HAR, Section 11-54-06(b)(2)(B)) 

 
Up until this point, the facility has been operated under underground injection control (UIC) 
permit No. 1357, issued by the State of Hawaii, Department of Health (DOH) and the United 
States Environmental Protection Agency (EPA), current permit No. HI596001.  This draft 
NPDES permit is prepared for the County of Maui for the Lahaina Wastewater Reclamation 
Facility (LWRF), and represents the first NPDES permit for the LWRF.   
 
For the purposes of this Fact Sheet, references to the “discharger” or “Permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references to the 
LWRF herein. 
 



 

Environmental Defense Sciences  Page  5 

B. Facility Setting 
 

B.1 Facility Operation and Location 
 
The LWRF, owned and operated by the County of Maui, is a publicly owned municipal 
wastewater treatment facility located about three (3) miles north of the town of Lahaina, Hawaii.  
The LWRF consists of two parallel plants: one plant was constructed in 1975 with an average 
flow capacity of 3.2 mgd, and the other plant was constructed in 1985 and upgraded in 1995 and 
2013 with an average flow capacity of 6.7 mgd.  The 1975 plant is currently not in operation.  
The LWRF currently receives approximately four (4) million gallons per day (mgd) of 
wastewater from the town of Lahaina and the Napili community.   
 
The LWRF uses primary, secondary, and tertiary effluent treatment methods to remove 
contaminants contained in the incoming wastewater.  The plant consists of headworks with 
screens and a grit chamber, flexible aeration basins (FAB), conventional aeration basins (CAB), 
secondary circular clarifiers, chlorination contact chambers, sand filter chambers and Ultraviolet 
(UV) disinfection channels.  Influent enters the 1985 Plant from headworks and mixes with 
mixed liquor at the FAB and subsequently at the CAB.  Effluent from the CAB flows to the 
circular clarifiers to separate the solids and the clear effluent.  The majority of the settled sludge 
at the clarifiers is returned to the aeration basins.  Some of the settled sludge is removed from the 
process as waste activated sludge (WAS) to maintain an approximate number of microorganisms 
within the treatment process.  The clarifier effluent flows to the chlorination contact chambers 
for disinfection.  The disinfected effluent from the chlorine contact chambers then flows to the 
sand filters, and subsequently to UV disinfection channels.  Part of the effluent from the UV 
channels is reused as R-1 irrigation water, and the remainder effluent is disposed of through the 
injection wells.   
 
The LWRF on-site injection wells are located approximately 1,900 feet from the shoreline 
between Black Rock and Honokowai Point, Lahaina, Hawaii.  Locations of the four (4) on-site 
injection wells are summarized in Table 2 below.  Figure 1 of the draft permit provides a map 
showing the location of the facility. 
 

Table 2 – Injection well locations 

Injection Well No. Effluent Description Well Latitude Well Longitude

1  Tertiary treated domestic  
wastewater effluent from the LWRF 20° 56' 46.1 N 156° 41' 12.2" W

2 Tertiary treated domestic  
wastewater effluent from the LWRF 20° 56' 45.0" N 156° 41' 12.5" W

3 Tertiary treated domestic  
wastewater effluent from the LWRF 20° 56' 42.3" N 156° 41' 15.0" W

4 Tertiary treated domestic  
wastewater effluent from the LWRF 20° 56' 41.6" N 156° 41' 15.6" W

 



 

Environmental Defense Sciences  Page  6 

B.2 Receiving Waters 
 
Effluent from the LWRF is discharged to groundwater through four on-site injection wells.  All 
four injection wells are located seaward of the “UIC line”, which is defined in Section 11-23-03 
of Hawaii Administrative Rules (HAR) and published in maps by Hawaii DOH.  Thus, the 
groundwater receiving the LWRF effluent is not a source of drinking water and is within an 
“exempted aquifer” (Section 11-23-03, HAR).   
 
The injected effluent mixes with groundwater and undergoes various physical, chemical and 
biological processes.  Eventually, the diluted LWRF effluent flows into the ocean.  A report of a 
tracer dye study of the LWRF effluent (Glenn et. al., 2013) indicated that diluted LWRF effluent 
was detected at two submarine seep groups off Kahekili.  However, less than 10% of the LWRF 
effluent was found discharging to the ocean through these two seep groups; more than 90% of 
the LWRF effluent reached the ocean as diffuse discharges.  The dye study data also showed that 
the diffuse-discharged LWRF effluent was more diluted than the seep-discharged LWRF 
effluent.  
 
The Pacific Ocean water along the coast near the LWRF is designated as “Class A Wet Open 
Coastal Waters” under Section 11-54-06(b)(2)(B), HAR.  Protected beneficial uses of Class A 
waters include recreation, aesthetic enjoyment, and the protection and propagation of fish, 
shellfish, and wildlife. 
 

B.3 Ocean Discharge Criteria 
 
The Director has considered the Ocean Discharge Criteria, established pursuant to Section 403(c) 
of the Clean Water Act (CWA) for the discharge of pollutants into the territorial sea, the waters 
of the contiguous zone, or the oceans.  The EPA has promulgated regulations for Ocean 
Discharge Criteria in 40 Code of Federal Regulations (CFR) Part 125, Subpart M.  The Director 
has determined that the discharge will not cause unreasonable degradation of the marine 
environment.  Based on current information, the Director proposes to issue a permit. 
 

B.4 Impaired Water Bodies on CWA 303(d) List 
 
CWA section 303(d) requires states to identify specific water bodies where water quality 
standards (WQS) are not expected to be met after implementation of technology-based effluent 
limitations on point sources.  The 2014 State of Hawaii Water Quality Monitoring and 
Assessment Report, which includes the 303(d) List of Impaired Water Bodies in the State of 
Hawaii, has been approved by EPA on October 22, 2014.  In this report (dated September 2, 
2014), Kahekili, near the LWRF, is listed as an impaired water body on the 2014 303(d) list 
because of water turbidity exceeding water quality standards, and given a medium priority level 
for developing a Total Maximum Daily Load (TMDL) plan.  However, no water pollution 
reduction plans or TMDLs have been established for this water body yet. 
 



 

Environmental Defense Sciences  Page  7 

B.5 Summary of Existing Requirements and Self-Monitoring Report Data 